ADEQ

A R K A N S8 A S
Department of Environmental Quality

May 15, 2011
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (7006 3450 0003 4065 6597)

Steve Mallett, Jr., P.E.

Deputy City Manager

City of Hot Springs Wastewater Treatment
P.O. Box 700

Hot Springs, AR 71902

RE: Discharge Permit No. AR0033880, State Construction Permit No. AR0033880C, AFIN 26-00145
Dear Mr. Mallett:

Enclosed is the public notice, a copy of the draft State Construction Permit, a copy of the draft modified NPDES discharge permit,
and the Fact Sheet which the Arkansas Department of Environmental Quality (ADEQ) has prepared and mailed to you on above
date under the authority of the National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air
Pollution Control Act. A copy of the final permit will be mailed to you when the Department has made a final permitting decision.

In accordance with Reg. 8.207, the enclosed public notice will be or has been published by ADEQ in a newspaper of general
circulation of your facility for one (1) day only. An invoice for the cost of publishing the public notice and proof of publication
will be sent to you by the advertising newspaper. The permittee must send proof of publication and proof of payment to the
address at the bottom of this letter as soon as possible but no later than 30 days from the above date. Until this Department
receives proof of publication of the public notice and payment of all permit fees, no further action will be taken on the issuance of
your discharge permit.

The following is a list of the major changes to the previously issued permit:

1. The design flow has changed.

2. The NH3-N limits have changed based upon an updated 7Q10.

3. The “24-hour composite” sample types have been replaced with “composite.”

For a complete list of changes, please see Section 17 of the enclosed Fact Sheet.

Comments must be received at ADEQ prior to the close of the public comment period as shown in the enclosed public notice.
Once a final permit is issued by the Director and becomes effective, the permittee must comply with all terms and conditions of the
permit, or be subject to enforcement actions for any instances of noncompliance during the duration of the permit, usually five (5)
years. Consequently, it is imperative that you, as the applicant, thoroughly review the enclosed documentation for accuracy,
applicability, and your ability to comply with all conditions therein.

Should you have any questions concerning any part of the draft permit, please contact Loretta Reiber, P.E. at (501) 682-0612.
Sincerely,

e &, Moun

Steven L. Drown
Chief, Water Division

SD:Ir

Enclosure

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY

5301 NORTHSHORE DRIVE / NORTH LITTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880
www.adeq.state.ar.us



PUBLIC NOTICE OF PERMITS AND 208 PLAN
DRAFT STATE CONSTRUCTION PERMIT NO. AR0033880C,
DRAFT MODIFIED DISCHARGE PERMIT NO. AR0033880,

AFIN 26-00145

This is to give notice that the Permits Branch of the Water Division of the Arkansas Department of Environmental
Quality (ADEQ), 5301 Northshore Drive, North Little Rock, Arkansas 72118-5317 at telephone number (501) 682-
0622, proposes a draft State Construction permit and draft modification of the NPDES discharge permit for which
an application was received on 07/09/2010 for the following applicant under the National Pollutant Discharge
Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act.

Applicant: City of Hot Springs, P.O. Box 700, Hot Springs, AR 71902. Location: approximately one mile off
Shady Grove Road at the end of Davidson Drive; Latitude: 34° 27 1.49” N; Longitude: 93° 01’ 2.93” W in Garland
County, Arkansas. The discharge of treated municipal wastewater is into Lake Catherine, an impoundment of the
Ouachita River in Segment 2F of the Ouachita River Basin.

The following is a general description of the construction to be permitted, as described in the construction permit
application: Proposed Construction will include the addition of four 4500 scfm blowers to the aeration basin. One
2400 scfm blower will remain in place. The design flow will increase from 12 MGD to 16 MGD.

THIS IS A MODIFIED NPDES DISCHARGE PERMIT. ONLY THOSE PORTIONS OF THE NPDES
DISCHARGE PERMIT WHICH WERE MODIFIED ARE OPEN FOR COMMENT AT THIS TIME.

The following changes have been made to the NPDES discharge permit:

1. The design flow for the facility has been changed from 12 MGD to 16 MGD.
2. The NH3-N limits have changed based upon an updated 7Q10.
3. The “24-hour composite” sample types have been replaced with “composite.”

The 208 Plan, developed by the ADEQ under provisions of Section 208 of the federal Clean Water Act, is a
comprehensive program to work toward achieving federal water goals in Arkansas. The initial 208 Plan, adopted in
1979, provides for annual updates, but can be revised more often if necessary. Updates to the 208 Plan include
revisions to the design flow from 12 MGD to 16 MGD, Ammonia-Nitrogen limits for April through October of 2.47
mg/l, and Ammonia-Nitrogen limits for November through March of 6.94 mg/l. The Ammonia-Nitrogen limits at
the design flow of 12 MGD will be changed to 2.59 mg/] for the months of April through October and 7.29 mg/1 for
the months of November through March. The 7Q10 of the receiving stream has been changed to 6.51 cfs.

ADEQ’s contact person for submitting written comments, requesting information regarding the draft permit, or
obtaining a copy of the permit and the Statement of Basis is Loretta Reiber, P.E., at the above address and telephone
number or by email at Water-Draft-Permit-Comment(@adeq.state.ar.us. For those with Internet access, a copy of the
proposed draft permit as well as the publication date may be found on the ADEQ’s website at:
http://www.adeq.state.ar.us/water/branch_permits/individual_permits/pn_permits/pnpermits.asp.

The last day of the comment period is 30 days after the publication date. If the last day of the comment period is a
Saturday, Sunday or legal holiday, the public comment period shall expire on the next day that is not a Saturday,
Sunday or legal holiday. For information regarding the actual publication date along with the actual date and time
the comment period will end, please contact Loretta Reiber, P.E. at the above address and telephone number or by
email at Water-Draft-Permit-Comment@adeg.state.ar.us. The permit will become effective approximately two
weeks after the close of the comment period unless comments are received and/or a public hearing is requested prior
to the close of the comment period requiring a delay of the effective date. Comments and public hearing procedures
may be found at 40 CFR Parts 124.10 through 124.12 and APCEC Regulation No. 8. All persons, including the
permittee, who wish to comment on ADEQ’s draft permitting decision, must submit written comments to ADEQ,
along with their name and mailing address. After the public comment period, and public hearing, if one is held,
ADEQ will issue a final permitting decision. A Public Hearing will be held when ADEQ finds a significant degree
of public interest. ADEQ will notify the applicant and each person who has submitted written comments or
requested notice of the final permitting decision. Any interested person who has submitted comments may appeal a
final decision by ADEQ in accordance with the APCEC Regulation No. 8 (Administrative Procedures).




DRAFT

Fact Sheet

This Fact Sheet is for information and justification of the permit limits only. Please note that it is
not enforceable. This draft permitting decision is for modification of the discharge Permit
Number AR0033880 and issuance of the State Construction Permit Number AR0033880C with
Arkansas Department of Environmental Quality (ADEQ) Facility Identification Number (AFIN)
26-00145 to discharge to Waters of the State.

1. PERMITTING AUTHORITY.
The issuing office is:
Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317
2. APPLICANT.
The applicant’s mailing address is:
City of Hot Springs
P.O. Box 700
Hot Springs, AR 71902
The facility address is:
City of Hot Springs
320 Davidson Drive
Hot Springs, AR 71901
3. PREPARED BY.
The permit was prepared by:
Loretta Reiber, P.E.
Permit Engineer
NPDES Branch, Water Division

(501) 682-0612
E-mail: reiber@adeq.state.ar.us



DRAFT

Page 2 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

4. PREVIOUS PERMIT ACTIVITY.

Effective Date: 02/01/2008
Minor Modification Date: 11/14/2008
Major Modification Date: 11/01/2009
Expiration Date: 01/31/2013

The permittee submitted a permit application on 07/09/2010 to modify their current NPDES
permit. It is proposed that the current discharge permit be modified for the remainder of the
5-year term in accordance with regulations promulgated at 40 CFR Part 122.46(a).

THIS IS A MODIFIED PERMIT. ONLY THOSE PORTIONS OF THE PERMIT
WHICH HAVE BEEN MODIFIED ARE OPEN FOR COMMENT.

Proposed Modification

The City of Hot Springs and their consulting engineer conducted an analysis of the existing
treatment system and reviewed recommendations to increase plant capacity to address larger
flows due to the growth of the city. This analysis concluded that a design flow increase from
12 MGD to 16 MGD could be achieved by increasing the air capacity of the existing
activated sludge treatment process in the plant. This analysis also confirmed that the other
existing treatment mechanisms of the facility were not exceeded in capacity due this increase
in design flow.

The permit will contain two tiers. The first tier will contain limits based upon a design flow
of 12 MGD. The second tier will contain limits based upon a design flow of 16 MGD. The
limits based on a design flow of 12 MGD will be in effect until the report required by
Condition No. 2 of State Construction Permit No. AR0033880C has been submitted. After
the report has been submitted, the limits based on a design flow of 16 MGD will be in effect.

State Construction Permit No. AR0033880C has been prepared on the basis of the following:
A. CONSTRUCTION PERMITTING AUTHORITY

This permit is your authority to modify the wastewater treatment system in accordance
with the permit application and plans and specifications which were received on
7/9/2010. This permit is issued subject to the provisions of the Arkansas Water and Air
Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Annotated § 8-4-101 et
seq.) and Section 6.202 of Arkansas Pollution Control and Ecology Commission
(APCEC) Regulation No. 6.



DRAFT

Page 3 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

B. DISCLAIMER

This permit is issued in reliance upon the statements and representations made in the
application and the plans and specifications. Issuance of a State Construction Permit
does not guarantee satisfactory operation of the treatment system. The permittee shall
ensure that water quality standards are not violated. Any modifications to the treatment
facility necessary to meet water quality standards are the responsibility of the permittee
and would require a modification to this State Construction Permit.

C. CONSTRUCTION PROPOSED IN APPLICATION

The following is a general description of the construction to be permitted, as described in
the construction permit application: Proposed Construction will include the replacement
of all but one of the existing blowers with four 4500 scfm blowers at the aeration basin.
One 2400 scfm blower will remain in place. The design flow will increase to 16 MGD.
The existing treatment system includes screening, influent flow measurement, grit
chamber, primary clarification, activated sludge, secondary clarification, sand filtration,
chlorine disinfection, dechlorination, and effluent flow measurement with a design flow
of 12 MGD.

DOCUMENT ABBREVIATIONS

In the document that follows, various abbreviations are used. They are as follows:

BAT - best available technology economically achievable
BCT - best conventional pollutant control technology
BMP - best management plan

BOD:s - five-day biochemical oxygen demand

BPJ - best professional judgment

BPT - best practicable control technology currently available
CBOD:s - carbonaceous biochemical oxygen demand

CD - critical dilution

CFR - Code of Federal Regulations

cfs - cubic feet per second

COD - chemical oxygen demand

COE - United States Corp of Engineers

CPP - continuing planning process

CWA - Clean Water Act

DMR - discharge monitoring report

DO - dissolved oxygen

ELG - effluent limitation guidelines

EPA - United States Environmental Protection Agency
ESA - Endangered Species Act



DRAFT

Page 4 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

FCB - fecal coliform bacteria

gpm - gallons per minute

MGD - million gallons per day

MQL - minimum quantification level

NAICS - North American Industry Classification System
NH3-N - ammonia nitrogen

NOj; + NO»-N - nitrate + nitrite nitrogen

NPDES - National Pollutant Discharge Elimination System
O&G - oil and grease

Reg. 2 - APCEC Regulation No. 2

Reg. 6 - APCEC Regulation No. 6

Reg. 8 - APCEC Regulation No. 8

Reg. 9 - APCEC Regulation No. 9

RP - reasonable potential

SIC - standard industrial classification

TDS - total dissolved solids

TMDL - total maximum daily load

TP - total phosphorus

TRC - total residual chlorine

TSS - total suspended solids

UAA - use attainability analysis

USFWS - United States Fish and Wildlife Service
WET - Whole effluent toxicity

WQMP - water quality management plan

WQS - Water Quality standards

WWTP - wastewater treatment plant

Legal Order Review:

The facility is currently under CAO No. 08-099. The main purpose of the CAO is to require
the City of Hot Springs to take measures to remedy the I/I and SSOs. The City of Hot
Springs submitted a System Evaluation and Capacity Assurance Plan (SECAP) to address the
causes of the I/l and SSOs. Compliance with the proper operation and maintenance of the
wastewater collection system as it applies to dry weather flows was required on January 1,
2011. The City of Hot Springs must achieve full compliance with the proper operation and
maintenance of the wastewater collection system, as it applies to capacity related overflows,
by January 1, 2018.



DRAFT

Page 5 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

5. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.
The outfall is located at the following coordinates:
Latitude: 34° 26’ 35.00” Longitude: 93° 00’ 35.00”
The receiving waters named:

Lake Catherine, an impoundment of the Quachita River in Segment 2F of the Ouachita River
Basin. The receiving stream with USGS Hydrologic Unit Code (H.U.C) of 08040101 and
reach # 001 is a Water of the State classified for primary contact recreation, raw water source
for public, industrial, and agricultural water supplies, propagation of desirable species of fish
and other aquatic life, and other compatible uses.

6. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION
CONSIDERATIONS.

A. 303(d) List and Anti-degradation:

Lake Catherine is not listed on the 2008 303(d) list. The Department recognizes that
Reach #007 of the Ouachita River in H.U.C. 08040102 is on the 2008 303(d) list for
Beryllium and Zinc in Category 5d. Category 5d contains those stream segments where
additional data is needed to verify the accuracy of the assessment.

The City of Hot Springs has not demonstrated reasonable potential for water quality
violations due to the levels of Beryllium or Zinc in its effluent. Therefore, they have not
contributed or caused an impairment downstream in the Quachita River.

The limitations and requirements set forth in this permit for discharge into waters of the
State are consistent with the Antidegradation Policy and all other applicable water quality
standards found in APC&EC Regulation No. 2.

B. Endangered Species:
No comments on the application were received from the U.S. Fish and Wildlife Service

(USF&WS). The draft permit and Fact Sheet will be sent to the USF&WS for their
review.



DRAFT

7.

10.

11.

Page 6 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

OUTFALL AND TREATMENT PROCESS DESCRIPTION.
The following is a description of the facility described in the application:
a. Design Flow: 16 MGD

The previous design flow was limited by the size of the blowers in the aeration basin.
The permittee is installing new blowers which will increase the amount of oxygen
supplied to the aeration basin and will therefore increase its treatment capability.

b. Type of Treatment: screening, influent flow measurement, grit chamber, primary
clarification, phosphorus removal, activated sludge, secondary clarification, sand
filtration, chlorine disinfection, dechlorination, and effluent flow measurement

c. Discharge Description: treated municipal wastewater

d. Facility Status: This facility is classified as a major municipal since the design flow of
the facility listed above is greater than 1.0 MGD.

ACTIVITY.
Under the standard industrial classification (SIC) code 4952 or North American Industry

Classification System (NAICS) code of 22132, the applicant's activities are the operation of a
sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS - INDUSTRIAL USERS.

This facility receives industrial process wastewater. Based on the applicant’s effluent
compliance history and the type of industrial contributions, standard Pretreatment Program
implementation conditions are deemed appropriate at this time.

SEWAGE SLUDGE PRACTICES.

Sludge is conditioned by anaerobic digestion and gravity thickening. It is then used for
composting.

PERMIT CONDITIONS.

THIS IS A MODIFIED PERMIT. ONLY THOSE PORTIONS OF THE PERMIT
WHICH HAVE BEEN MODIFIED ARE OPEN FOR COMMENT.

The Arkansas Department of Environmental Quality has made a determination to issue a
draft permit for the discharge described in the application. Permit requirements are based on



DRAFT

Page 7 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

NPDES regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).

a. Final Effluent Limitations

Outfall 001 - treated municipal wastewater with a design flow of 12 MGD

i. Conventional and/or Toxic Pollutants

Discharge Limitations Monitoring Requirements
Effluent Characteristics (Ibs/ dlzlya,sfmless (E;ngc/inltﬁt;::
otherwise specified) otherwise specified) Frequency Sample Type
Monthly Avg. Monthly 7-Day
Avg. Avg,
Flow (MGD) N/A Report Report once/day totalizing meter
giryt’g‘g;agé’;ﬁ‘zghgggg 1000.0 10 15 once/day composite
Total Suspended Solids (TSS) 1500.0 15 22.5 once/day composite
Ammonia Nitrogen (NH3-N)
(April — October) 2592 2.59 6.42 once/day composite
(November — March) 729.6 7.29 15 once/day composite
Total Phosphorus (TP) 100.1 Report Report once/day composite
Dissolved Oxygen (DO) N/A 5.0 (Inst. Min.) once/day grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
(April — September) N/A 200 400 once/day grab
(October — March) N/A 1000 2000 once/day grab
Total Residual Chlorine (TRC) N/A <0.1 mg/l (Inst. Max.) once/day grab
Minimum | Maximum

pH N/A 6.0 s.u. 9.0s.u. once/day grab
Chronic Biomonitoring N/A See Section 16 below once/quarter composite

ii. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible
solids, scum, or foam of a persistent nature, nor shall there be any formation of slime,
bottom deposits, or sludge banks. There shall be no visible sheen due to the presence
of oil (Sheen means an iridescent appearance on the surface of the water).




DRAFT

b. Final Effluent Limitations

Page 8 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

Outfall 001 - treated municipal wastewater with a design flow of 16 MGD

i. Conventional and/or Toxic Pollutants

Discharge Limitations

Monitoring Requirements

Effluent Characteristics (Ibs/ dl;d)isflnless ((:I(::;inltlrrflz;)sn
otherwise specified) otherwise specified) Frequency Sample Type
Monthly Avg. Monthly 7-Day
Avg. Avg.
Flow (MGD) N/A Report Report once/day totalizing meter
gi;;?lag:;ﬁ(zggggg; 1334.4 10 15 once/day composite
Total Suspended Solids (TSS) 2001.6 15 225 once/day composite
Ammonia Nitrogen (NH3-N)
(April — October) 329.6 2.47 6.12 once/day composite
(November — March) 926.1 6.94 15 once/day composite
Total Phosphorus (TP) 133.4 Report Report once/day composite
Dissolved Oxygen (DO) N/A 5.0 (Inst. Min.) once/day grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
(April - September) N/A 200 400 once/day grab
(October — March) N/A 1000 2000 once/day grab
Total Residual Chlorine (TRC) N/A <0.1 mg/1 (Inst. Max.) once/day grab
Minimum | Maximum

pH N/A 6.0 s.u. 9.0 s.u. once/day grab
Chronic Biomonitoring N/A See Section 16 below once/quarter composite

ii. Solids, Foam, and Free Oil:

There shall be no discharge of distinctly visible
solids, scum, or foam of a persistent nature, nor shall there be any formation of slime,
bottom deposits, or sludge banks. There shall be no visible sheen due to the presence
of oil (Sheen means an iridescent appearance on the surface of the water).




DRAFT

Page 9 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

12. BASIS FOR PERMIT CONDITIONS.

THIS IS A MODIFIED PERMIT. ONLY THOSE PORTIONS OF THE PERMIT
WHICH HAVE BEEN MODIFIED ARE OPEN FOR COMMENT.

The following is an explanation of the derivation of the conditions of the draft permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting

the decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 1983).

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions

Following regulations promulgated at 40 CFR Part 122.44 (1)(2)(ii), the draft permit limits
are based on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on
State water quality standards and requirements pursuant to 40 CFR Part 122.44 (d),
whichever are more stringent.

A. Justification for Limitations and Conditions of the Draft Permit:

Water Quality | Reg. 6.401(C)(2)
TSS Water Quality | Reg. 6.401(C)(2)
NH3-N Water Quality | Reg. 2.512 and 40 CFR 122.44(1)
DO Water Quality | Reg. 2.505
FCB Water Quality | Reg. 2.507
TRC Water Quality | Reg. 2.409
TP Technology CPP and 40 CFR 122.44(1)
pH Water Quality | Reg. 2.504

The 7Q10 of the receiving stream has been revised based upon USGS information. The
limits for the first tier have been revised based upon the updated 7Q10 in order to be
protective of the water quality of the receiving stream. The Department recognizes that
this change was not requested by the permittee in their application. However, the
Department has the right under 40 CFR Parts 122.62(a)(2) and 124.5 to reopen a permit if
new information becomes available that was not available at the time of permit issuance.
The new 7Q10 information became available after the renewal permit was issued in 2008.
The only limits affected by the new 7Q10 are the NH3-N limits which are based upon the
toxicity criteria contained in Reg. 2.512. The new NH3-N limits would have been placed
in the renewal permit if the updated 7Q10 information had been available at that time.

The first tier contains limits based on a design flow of 12.0 MGD. The NH3-N limits
have been modified as described in the preceding paragraph. The only other change to



DRAFT

Page 10 of Fact Sheet
Permit Number: AR0033880
AFIN: 26-00145

limits for this tier was to specify that the Dissolved Oxygen level is an instantaneous
minimum instead of a monthly average minimum.

The second tier contains limits based on a design flow of 16.0 MGD. With the exception
of the 7-day average NH3-N limits for the months of November — March, the NH3-N
limits for this tier are based on the toxicity criteria contained in Reg. 2.512. The 7-day